TRONCATRICE A DISCO PER METALLI FERROSI
CUTTING-OFF MACHINE WITH CIRCULAR BLADE FOR FERROUS METALS

METALL-KREISSAEGE
TRONCONNEUSE A DISQUE POUR METAUX FERREUX
CORTADORA DE DISCO PARA METALES FERROSOS

MANUALE DI ISTRUZIONI PER L’USO - INSTRUCTION MANUAL FOR OPERATION
BETRIEBSANLEITUNG - MANUEL D'INSTRUCTIONS POUR L'EMPLOI
MANUAL DE INSTRUCCIONES DE USO

COSTRUTTORE:
MANUFACTURER :
ERBAUER: MACC S.p.A. SCHIO (V1) -ITALY

CONSTRUCTEUR:
CONSTRUCTOR:

MODELLO:

MODEL : NEW 350
MODELL:
MODELE:
MODELO:

MATRICOLA:
SERIAL NUMBER:
KENNNUMMER:
MATRICULE:
MATRICULA:

ANNO DI COSTRUZIONE:
YEAR OF CONSTRUCTION: 2010
BAUJAHR:

ANNEE DE CONSTRUCTION:

ANO DE COSTRUCCION :




| >4

Feleslegassé viit elektromos és elektronikus kéasxiiskek hulladékként vald eltdvolitdsa
(Hasxndlhaté az Eurépal Unid és egydb eurdpal orszdgok szelektly hulladékgy()tést
rendszorsiben)

E2 a s2imbolum a kész0léken vagy a csomagoldsan azt jeizi, hogy a terrnéket no kezelje hiztartdst
hulladéidddnt. Kérjik, hogy az eleklromos és elektronikal hulladék gyGjtésére kijeldit gyljishelyen adja
la. A feleslegessd val tarmékének helyas kazeldsével seglt megelSni a kdrnyezat és ar embert
eQészség karosodasat, mely bekdvetkazhetne, ha nem kiivetl a hullacék kezelds helyes madjat. Az
anyagok, Ujrahasznositdsa segft a természell er6forrasok megdrzésében. A termék (jrahasznosidsa
érdeksben tovébbi informéacidért tordulion a lekhelyén az Metékesekhaz, a hetyl hulladékgydjts
szulgéitatéhoz vagy ahhoz az izlethez, ahol a terméket megvaséaraita.

| 34

Nakladdni a nepotfebnym elektrickym a elekironickym zatizenim (platné v Evropské unii a
daldich evropskych stdtech uplatiiujicich oddéleny systém sbéru)

Terto symbol umistdny na vyrobku nebo Jeho balenf upozorituje, 2e 8 virobkem po ukondent jeho
Hvotnostl by nemélo byt naklddéno jako s ba2nym odpadem z domdcnostl. Misto toho by méi byt
odioZen do sbdméhu rnisty, uréendhio k recyklac elekironickych virobkd a zalfzenl. Dodrlentm télo
instrulece 2abrdnRe negativalm dopadOm na Zivotni prostfed! a zdravi lidf, které naopak mOZe byt
ohroZeno hesprévnym ndkiadnim s virobkem ph Jeho likvidaci. Recyklovénim materiald, z nich? jo
vyroben, pomdkete zachovat plirodnl zdrola. Pro ziskan! daldich informaci o recyklact tohota virobku
kontaktujte, prosim, mistnf orgdny stétni spravy, mistni firmu zabezpedujict ikvidac! a sbér odpadd
nebo prodejnu, v nif jste vyrobek zakoupiil.

| 3

Ukvidécta starych elektrickgch a elektronickych zarladen( {Platl v Eurdpeke] dnii & ostatrigch
eurdpskych krajindch so zavedenym separovanym zherom}

Tento symbol na vyrobku alebo obale znamend, e 3 vyrobkom nemse by! nakladand ako s domovym
odpadom. Miesto toho Je potrebnd ho dorudif do vyhredendho zbemého milésta na <ldciu
slektrozariadent. Tym, 1e zalstite apravna melkodnenis, pombiete zabrinlf potenclionédinermu
negativremu na tivotné prostredie a Nudské zdravie, ktoré by v opa&nom %zunno hrozil pri
nesprévnom hi anl s tymto vyrobkom. Aecykldcla materidlov pomaha uchoviaval prirodné zdroje.
Pre ziskenle datdich podrobriych Informéci o recykibeil tohoto virobku kontaktujte prosim va3 miestny
srﬂco obecny Grad, miestnu shuZbu pre zber domového odpadu alebo predajitu, kde ste vyrobok
xakupiil.

I

Eski Elektrikit & Elektronik Ekipmaniann Atiimasi (Avrupa Biriji’nds ve ayr toplama .
sistemlerine sahip difjer Avrupa Ultkelerinde uygulamr)

0ron veya ambalaji 0zerinde bulunan bu sembol, bu Orinlin bir ev atigl olarak muamele g8rmemest
gerektigni gdsterls. Bunun yerine, elektrikil va alektrantk ekipmantarin gert donlsOm0 Igin meveint olan
uygun topiama noktasina teslim ediimelkiir. Bu Urlindn dogru sekilds stimasin saglayarak, bu tirtiia
yanfis mGdahale edilmesi sonucunda ortaya gikabilecek ve ¢evre ile insan sagligl izerinde olumsuz
etkide bulunabliecak durumiarin 8nlemesine yardimci oimus olursunuz. Malzemelerin gert ddnlistima,
dogsl kaynaidar korumamiza yardimel olacaktin. Bu Urinin geri dSntismiyle ligh daha fazle bilgl igin,
itfen sohrinizde butunan yerei ofisle, evsel atiklar toptama servisinizie veya bu UrOnt) sattn aldigliiz
magazayla termasa gegin. } .

| 34

Oddaja stare elektriZne in elektronske opremse {veljlavno v avropski unijl In ostallh svropskih
driavah s slstemom zblkranja lodenih odpadkov) -

Ce s0 na Izdelku all na njegovi embala2l nahaja ta simbol, poment, da z Izdelikom ne smets ravnati
snako kot z drugimi gospodinjskimi odpadki. Morate ga oddati na ustrazno zbkna mesto 2a recikliranje
etektriéne in aleklronske opreme. S praviino oddajo tega izdelka bosts pomagall preprediti negativne
posledice na okolja in zdravie ljudi, do Katerih bl pri3lo v primeru heustreznega ravnanja ob odstranitvi
tega Irdetka. Recikliranje materiaia bo pripomogio k chranjevanju naraviih virov. Podrobnefie
informecije o recikliranju tega izdelka lahko daobite pri lokaini mestni uprevi, sluZbi oddajanja
gospodinjskih odpadkov ali v {rgovini, kler ste lzdelek kupill. Odpadno elektriéno in eloktronsko opremo
lahko oddate brezplaZno tudi distributerju neposredno ob dobavi elektritne oz. eiektronske opreme.

|

YTHAHIAUHA INEKTPHUOCKOTO K INIKTPOKHOTO OGOPYAOBEHNA (AUPAIKTHEA NPHMEHASTCA ¥
cTpakax EBpoconas ¥ Apyrux eBpOneRcKKRX CTPaKAX, (e A8RCTRYIOT CHCTOML
paspensHoro ctopa 0TxX0R08)

AanHer 3nak Ha yoTpoicTea HNW 6ro yNakoeaxe 0603HauanT, YT 1aHHOO YCTPOiCTBO Haman
YTH/MNpOSaTs BMOCTE G NPOMMK GLTOBLIMH QTXOAZMM. ETD CNBYST CAATH 8 COTTRETCTHYOUB
MIPHOMHBIA NYHKT N8POPAGOTKI INBKTPHLBCKOIO K INBKTPOHHOMD 0Gopynosarma. Henpasunsian
YTHIMIAUKA NAHHOMO H3INGTMA MOXBT CTH K NOTEHLMBALHD HEFaTUBHOMY BIWAHING HA

OKPY X810y Cpesy H 3A0pOBLE MOAER, NOITOMY ANA NPEOOTBPAUMHHA NOACOHEX NOCNeACTAHA
HEOBXOAKMO BLINONHATE CNGLY Hblo Tpes NO YTUNW3aLMu 370M0 wapena. NepepadoTra
ABHHBIX MATOPUANOB NOMOKET COXPAHNTL NPHPOAHLIG pecypeul. [lnA nanyema Gones NoapoGHon
HHDOPUALMK O NePBpatoTKe 2TOM KILBNHA OBPATUTECH B MECTHLIG OPFaHL! FOPOACKDND YIIDABNesMA,
cnyxGy c60pad GLITOBBLIX OTXOAOS KK B MArganH, rma 6LiN0 NPHOGPETEHO Kaname.

B

KAyt3std polstetun sBhk3- [a elektronlikkalaitteen hivitys (Euroopan Unionl Ja muiden
Euroopan malden kerdysjirjestelmit)
Symboli, joka on merkltty Tuottcescen tai sen pakkaukseen, osoittaa, ettd t3t tuotetta ci sas kaaitells
talousjaticend. Tuote on sen sijaan luovutettava sopivaan au:ra.w.umanx:o:m..rr.._l.ﬂiq: kierr3tykeostd
huolehtivaan kerdyspist 1 Timin tuolt 1 kaisens hiviltimisen varmislamizella autetaan
estimiin sen mahdolliset ympdristddn ja terveyteen kohdistuvat haittavaikutukset, joita voi aiheutus
tapauk timdin tuot epiasianmukalsesta [3tek3sittelysta. Materiaallen kierr3tys sasstan
luonnonvaroja. Tarkempla tietoja timan tuotteen kierr3ttimiscsts saa patkallisesta kunnantoimistosta.

| =4

Bortskaifolso af elektrivk og élektronlsk udstyr (gselder | EU og andre suropaisks lande
med egne Indsamlingssystemer)

Iiunn:aEg_aznﬁﬂaﬂur.ln__ﬁvb...uvﬁvdn_,nari mi%»wini&n —,3&:!;:
ma bortskafles rom almilndeligt husholdningsalfald. Du skal i stedet aflevere det pd et indsamlingsated.
s4 det elektriske og elekirondske udstyr kan bilve genbrugt. Nir du bortskaffer produktet korrekt,
hjaelper du med ot forhindre de mulige negative pAvirkninger af miljoet eller sundbeden, der kan op<tA.
hvis produktet bortskaffes pd upassende vis. Genbrug af materialer er med at bevare naturens
ressuurcer. Ydecligere oplysninger om genbrug af produktet fas pd kommunen, pd genbrugscentralen
eller i den butik, hvor du kabie produktet.

| 5

Tratamento de Equipamentos Eléctricos e Electrénicos no final da sua vida utll (Aplicdvel na
Unilio Europala e em pafses Europeus com sistermnas do recoltia selectiva de residuos)

Este simbolo, colocado no produto ou na sua embalagem, indica que este nio deve ser tratado como
resfduo urbano indiferenclado. Deve sim ser colocado num ponto de recolha destinado a residuos de
ipamentos eléctricos e electrénicos. Assegurando-se que este ﬁﬁo ¢ correctamente depositado.
Itd prevenir potenciais corisequéneias negativas para o ambiente como para a sadde, que de outra
forma poderiam acorrer pelo mau manusesmento destes produtos. A reciciagem dos materiais
contribuird para a conservighio dos recursos naturais. Para obter informacio mais detalhada sobre
reciclagem deste hito, por favor conlacte o municipio onde reside, o8 servicos de recolha de residuos
dn sua firea ou a {oja onde adquiriu o produto.

| 5

Anoxomd Maaiot HAexTpikod & HAexTpovixod EEonhiopod(loxier ony Eupuaraixg
‘Evwon xat GMeg Evpunaixts xwpeg pe Eexwpiotd guoThppata nepigulioyng)

To oUpfolo autod endvw oo npoldv ) o cuokevacia Tou onpaivel T 1o nPoldv Bev npénel va
netraxrel pall pe ta owiard anoppippara adid npénet va napadodel oe éva xatdAinio onuelo
ouloyiig .._.rn:sa»,c«_xoa Ka1 RAEKTpOVIKOU UAKOU npog avarixAwaor]. Me 1o va BeBaiwbeite
41t 1o npolov netdx e coord, Bonbdate oy NPSANYN MBavHY APVNTIXGY ETRITGOCWY 070
nepiBéAioy kai Ty vytla. H avaxixhwon tov vAwwv 8a Bondioe: oty tEomovdymon euaktv
nopwv, fa NEpogdTepes MANPOPOPIEG OXETIKA UE THY AVaKUKAROY QUTOU Tou RPoldvToS,
NApaxaroUpE EMIKOIVWVIOTE BE Ti§ UNMpeoies xaBaptdmtag Tou Bfjpou oag i) 1o xaraompa
&rou ayopacare 1o npoldv,




1. INTRODUCTION

The "Operating instructions” are an integral part of the machine and should be consulted before, during and
after the start up of the machine and whenever else required. The content of these instructions should always
be carefully observed.

The observance of the above is the only way to achieve the two fundamental aims of this manual:

e Optimization of machine performance

¢ Prevent damage to the machine and injury to the operator

The index of the chapters and the index of the drawings, diagrams and tables is contained in chapter 3 and can be used
to help the location of specific information.

CAUTION : BEFORE INSTALLING THE MACHINE, READ THE OPERATING
INSTRUCTIONS CAREFULLY

2. INFORMATION ABOUT MAINTENANCE ASSISTANCE
2.1 GUARANTEE

o MACC S.p.A. products are guaranteed against material and manufacturing defects for a period of 12 months from
the date of delivery or, if the machine is installed by MACC employees, from the date of machine start up.

The buyer is only entitled to the replacement of parts which are acknowledged as faulty: carriage and packing are at
the buyer's expense.In the event of the above, the following information should be supplied:

Date and number of purchasing document

Machine model

Serial number

Code of any relevant drawings

Requests for compensation for the inactivity of the machine will not be accepted.

The guarantee does not cover uses which are not in line with these operating instructions which are an integral part
of the machine. Nor is maintenance covered if the instructions supplied are not observed.

The guarantee will not cover machines which have undergone unauthorized modifications.

o Modification or tampering with the safety devices is strictly forbidden.

*

R

3. INDEX

3.1 INDEX OF CHAPTERS
Chap. 1 Introduction
Chap. 2 Information about maintenance assistance
Chap. 3 Index of chapters, drawings, diagrams and tables
Chap. 4 Description of the machine

Description of the machine and its components

Intended and unsuitable uses of the machine
Chap. 5 Main technical data
Chap. 6 Handling and transportation
Chap. 7 Installation
Chap. 8 Start up and operation

Devices and their location
Tools supplied
Operation
Special safety checks
General safety rules
Measures to prevent residual risks
Safety, Guidance, Notice labels on the machine
Chap. 9 Maintenance and repairs
General safety measures
Routine checks and maintenance
Description of routine maintenance
Chap. 10 Information regarding environmental noise
Chap. 11 Laying off - Demolition
Chap. 12 List of spare parts

3.2 INDEX OF DRAWINGS, DIAGRAMS AND TABLES
Table Choice of circular blade 1 .
Drawings Handling and transportation- Installation plan 1 6/7/8
Drawings Electrical details 2 7
Diagram Electrical installation 2
Drawings Motor-blade block 3 7/8.319
Drawings Base block and vice 3 8.3/9.3
Drawing Machine assembly 4 8.3




4. DESCRIPTION OF THE MACHINE
4.1 DESCRIPTION OF THE MACHINE AND ITS COMPONENTS

The NEW 350 cutting-off machine with circular blade for ferrous metals produced by MACC is made from a solid
casting, carefully processed and provided with holes for fastening to a bench or pedestal. The upper surface, designed
to allow the complete draining away of the cutting fluid, has been processed using precision machinery to allow the
attachment of a sturdy vice with burr-proof jaws.

The bar-stop device allows the length required to be preset and a constant level of performance for repeated cuts.

The blade-holding head is firmly attached to a reduction unit in oil bath built onto the motor and to the base by means of
a joint which provides 45° rotation both to the left and right and the cutting movement with manual feed.

The coolant pump is also securely attached to the motor block.

The main switch is located above the motor block. Another switch is used to select motor rotation speed and therefore
cutting speed.

The control lever, fitted with an ergonomic hand-grip and blade activation button with safety release action, reduces
fatigue during operation to a minimum.

The blade is protected by a guard which in its turn protects the operator from ejected shavings and coolant.

The machine is supplied with a set of service spanners.

4.2 INTENDED AND UNSUITABLE USES OF THE MACHINE

The NEW 350 cutting-off machine with circular blade has been designed and built to cut bars, structural steel
and ferrous metal pipes in accordance with the instructions contained in this manual.

Therefore, the cutting of other materials is not permitted: if the above recommendations are not observed, the
machine could be damaged and the health and safety of the operator put at risk.

Cutting is not permitted, if the bar has not been first locked in the vice.

5. MAIN TECHNICAL DATA

Under no circumstances should the following data be altered, this is in order to protect the correct functioning
of the machine and to avoid creating safety risks for the operator.

MOTOR three-phase

Motor Power KW 2,5/3,3 - KW 1,8/2,4

Motor revolutions (two speeds) 1400-2800 rpm 700-1400 rpm

CIRCULAR BLADE (SAW) Number of teeth and feed holes according to table
Maximum diameter and thickness Diameter: 350 mm Thickness: 3

BLADE REVOLUTIONS per minute 40-80 rpm  20-40 rpm

CUTTING ANGLE 90° right - 45° left

PIECE LOCKING VICE: MAX OPENING 190 mm

COOLANT TANK CAPACITY litres 3

MACHINE WEIGHT 210kg - 2060 N

6. HANDLING AND TRANSPORTATION

For safe handling and transportation use a lift truck for movement indoors or a bridge crane; in this case, also using
cables fastened to the sling positions indicated on the drawing 1 Encl. 1. Keep the machine in its normal position and
avoid turning it upside down. If the machine is fastened to the pedestal, stability will be greatly reduced and
therefore all the necessary measures shouid be taken to stop the machine from tipping over.

[All handling and transportation operations should be carried out by trained staff.

7. MACHINE INSTALLATION

A. MACHINE CHECK AND CONTROL LEVER ASSEMBLY

The machine should be checked to make sure that it has not been damaged during transportation and handling

Control lever assembly (draw.5-6 Encl.3) : Fit the supplied head lever 25, into position 24 and fasten it by means of the
nut 50. To fit the handle, connect the electric cable terminals 220 to the microswitch 218 and place it in the left second
half of the handle as shown in draw. 4 Encl.2. Complete the assembly using the screws 221 and then 219. Make sure
that the cable is inserted into the lever slot 25, after having checked that there are no burrs or sharp edges in the slot.
B. FASTENING OF THE MACHINE

The machine will be able to operate in keeping with the technical parameters supplied by MACC if it is
positioned correctly and fastened securely to the bench or the factory floor so that vibrations are minimal
during operation . Consult drawing 2 NEW 350 Installation plan Encl.1.

C. ASSEMBLY OF CIRCULAR BLADE

For the assembly of the circular blade, remove the screw No. 36 (Draw. 5-6 Encl. 3), keeping the motor-blade block
raised and rotate the mobile guard 31 backwards. Unscrew the screw 28 clockwise, withdraw the flange 29, insert the
circular blade, making sure that the toothing faces the same direction as the arrow on the mobile guard. Then refit
flange 29 and screw 28.




D. ELECTRICAL CONNECTION TO THE MAINS

[Install a differential thermomagnetic switch with characteristics suited to the mains. |

Make sure that the power supply voltage corresponds to the voltage on the motor plate. Connect the cable to the power
supply line observing the colour codes of the individual wires, pay particular attention to the earth wire. Connect the
machine, make sure that the rotation of the circular blade is in the direction shown by the arrow on the guard.

E. CUTTING COOLANT
For the cooling of the circular blade, fill the tank with emulsible oil obtained from a mixture of water and AGIP AQUAMET
700 EP oil with a percentage of 5-7%

8. MACHINE START UP AND OPERATION
8.1 DEVICES AND THEIR LOCATION

(The location of the devices described is shown on the NEW 350 installation plan Draw.2, Encl.1)

Code 203 CHANGEOVER SWITCH

Code 218 START-STOP MICROSWITCH: situated inside the handle located at the end of the control
lever and has safety release action.

Code 208 EMERGENCY BUTTON

Code 97 CUTTING ANGLE DEVICE: to check that cutting inclination is as required

Code 21 LOCKING VICE

Code 77 BAR-STOP

Code 25 CONTROL LEVER WITH HANDLE

8.2 TOOLS SUPPLIED

1 Allen wrench size 3

1 Allen wrench size 4

1 Allen wrench size 5

1 Allen wrench size 6

1 Allen wrench size 14

8.3 OPERATION
CHECKS TO CARRY OUT BEFORE EACH CUT

A Make sure that the circular blade is fastened securely by means of screw 28 (DRAW.5-6 ENCL.3)

B. Check that the hand indicates the required cutting angle (vice scale)

C. Make sure that the head and vice are locked by means of the lever 88 (DRAW.7-8 ENCL 3)

D. With the motor off, lower the head and check that at the end of the stroke, the circular blade does not touch
the counter-vice 75. If the circular blade does touch, adjust the screw 109 located at the centre of the head
support 4 (DRAW 5-6 ENCL.3)

E. Make sure that the piece to be cut is adequately secured in the vice

F. Make sure that the coolant is circulating in the machine.

CUTTING OPERATION

A. Before each cutting operation, if the cutting inclination is not as required, correct or change the inclination by
placing the bench lever 88 in position A (DRAW.7-8 ENCL 3) and after correction, forcefully turn it to position B.

B. Clamp the piece to be cut by means of the handwheel 11 (DRAW.7-8 ENCL.3), turn the main switch 212 and

the speed switch 203 to the position required (we recommend No.1), take hold of the handle 26 located at the
end of the head lever and press button 218. The blade will now start turning.

C. Position the blade carefully on the piece to be cut. Then increase the pressure in order to accelerate the
cutting operation without using excessive force. To make a series of cuts, position the bar-stop 77 at the size
required. Fix it into position by using the knob 79 (DRAW.9 ENCL .4).

D. To replace the circular blade carry out the same operations used to assemble the circular blade. (chapter 7c).

E. For the choice of most suitable blade consult the table ENCL. 1.

We strongly discourage the use of blades with ruined or insufficiently sharp cutting edges
8.4 SPECIAL SAFETY CHECKS

A. Before using the machine, check carefully that the safety devices are in good working order, that the mobile parts
are not blocked, that no parts are damaged and that all the components are installed correctly and are functioning
properly.

B. Make sure, before operating the machine, that the screws of the guards and other protective devices are
adequately secured, especially the screws on the circular blade guard and the rotation levers of the circular
blade mobile guard.

C. Check that the safety microswitches and the emergency button are functioning correctly. Test them during a
loadless machine cycle.

D. Make sure that the mobile guard does not leave uncovered an angle of more than 5° in order to prevent
fingers from entering.

E. Pay attention to environmental conditions. Do not expose the machine to rain; to not use it in damp environments,
position the machine on a clean dry floor that has no oil or grease stains.

F. Before using the machine, the operator should make sure that all tools and service spanners used for maintenance or

adjustment have been removed.




8.5 GENERAL SAFETY RULES

A. Wear appropriate clothing. The operator's clothing should not be loose or dangling nor should it have parts which
could easily get caught. Sleeves should contain elastic.

Belts, rings or chains should not be worn. Long hair should be kept in a net.

B. Avoid unstable operating positions. Find a safe and evenly balanced position to operate the machine.

C. Keep the work area tidy, untidiness increases the risk of accidents.

D. Do not use the power supply cable to disconnect the plug from the socket. Protect the cable from high temperatures,
oil or sharp edges. For outdoor use, only use extension cables which are in line with current regulations

8.6 MEASURES TO PREVENT RESIDUAL RISKS

A. The removal of guards and tampering with the safety devices is strictly forbidden.

B. Gloves should always be worn.

C. Standard work clothing should be used and kept closed and should not have flapping parts.

D. The machine should not be cleaned with liquids under pressure.

E In the event of fire, extinguishers should not be used unless they are the powder type. The electric power supply to
the machine should always be disconnected in these circumstances.

F. Do not insert foreign bodies into the motor cover and to not supply the machine with voltage by tampering with the
safety microswitches or main switch.

G. Take the necessary precautions to avoid the machine being started by other people during loading,
adjustment, piece changing or cleaning.

Safety, Guidance, Notice labels on the machine

9. MAINTENANCE AND REPAIRS
9.1 GENERAL SAFETY MEASURES

A. Lockable main switch. Open the padlock in the event of machine failure or replacement of the circular blade.

The padlock key should be entrusted to a responsible person.

B. Before carrying out any work on electrical equipment, remove the power supply plug from the control panel

(disconnect voltage).

C. Only use cables to supply power, which have a cross-section suited to the power of the machine.

D. Opening key. The keys of the machine should be kept by authorized personnel. Do not leave the keys for dt_)or‘s

which provide access to the hydraulic or electrical parts or keys to lockable switches in easy of reach of unauthorized
ersonnel.

E, Repairs should only be carried out by authorized personnel. Only spare parts made by the original manufacturer

should be used, otherwise these could cause damage or injury.




9.2 ROUTINE CHECKS AND MAINTENANCE

FREQUENCY OPERATION
(working hours)
1000 hours Replace the oil in the gear box with AGIP ACER 320 oil (0.2 litres) or equivalent.
1000 Lubrication of mobile parts in the piece locking vice (GREASE AGIP MU 2)
50 Cleaning of the coolant tank and filter check
if necessary Check functioning of bench lever

9.3 DESCRIPTION OF ROUTINE MAINTENANCE

A. Replacement of gear box oil

Remove caps 95 and 22 (draw.5-6 Encl.3), let all the used oil flow out into a container which should have a label
indicating the contents for the purposes of disposal. Replace cap 22. Feed 0.2 litres of oil (as specified above) into the
oil feed hole located on the upper part of the gear box and then replace cap 95.

B. Lubrication of mobile parts of piece locking vice

Remove the vice 21 completely by turning hand wheel 11 (draw.7-8 Encl.3). Clean and grease the parts worked by the
counter-vice 75, the vice 21 and the vice gib 101. Put a drop of oil in the oil feed hole 19 located behind the handwheel.
C. Cleaning of the coolant tank: Filter check.

Empty the coolant from the tank by means of the tap located on the rear part of the machine bench (after moving the
liquid feed pipe away from this). Collect the coolant in a container for future disposal.

Remove screws 118 and the drilled plate 87 (draw.7-8 Encl.3). Clean out the shavings and the metallic powder, taking
care not to scatter this over the machine especially around the motor and the box containing the electrical equipment.
Refit the plate 87 and fasten it with screws 118, turn the tap off and reconnect the pipe. Check filter 55 and if necessary
replace it. Fill the tank with the amount and liquid stated previously.

D Checking of bench lever functioning

Check regularly that the rotation release - locking lever is working properly. In the event of the lever not locking correctly,
loosen grub screw 91 (draw.7-8 Encl.3), tighten nut 90 and fasten grub screw 91 again. Make sure that with the bench
lever in position A, arm 4 which supports the blade-motor block can rotate freely

10.INFORMATION REGARDING ENVIRONMENTAL NOISE

An environmental noise test carried out on the NEW 350 cutting-off machine with circular blade, identical to the
machine to which these operation instructions refer, has given the following results:
ACOUSTIC RADIATION PRESSURE

1. LAeq = 82,6 dB (A)
2 Lpeak = 90.6 dB (the maximum acceptable value is 140 dB).
3. The level of background noise has no influence = 48.5-54,2 dB (A).

11. LAYING OFF AND DISMANTLING
11.1 LAYING OFF

If the machine is to be laid off or left idle for a long period, the following operations must be carried out:

1. Disconnect the machine from the electricity mains.

2. Empty oil from the gear box and cooling liquid from its tank

3. Clean carefully the machine by getting rid of all traces of grease, especially on the worked parts that must be
protected with anti-oxidants.

4. Cover the machine with a sheet, preferably not plastic as it can cause rust due to the humidity condensation.

5. Store the machine in a closed, dust-free place.

11.2 DISMANTLING

If the machine must be definitively dismantled, its components must be sub-divided for the purpose of a
possible recycle of the materials and for the environment safety. The following table is given for your guidance:

Steel Light Cast iron Bronze Plastic and Various
Electrical alloy Copper rubber
Components
Flanges Motors winding Gear Structuratl Bushings | Seals
and pins boxes parts
Rollers Push button and Control system Electrical box
(relais-transformer)
Spring




'P‘edevstévl

12. LIST OF SPARE PARTS

004/71
2 Bench 001/06
3 O-Ring 134 068/04
4 Rotating arm 005/07
5 Roller arm pin 048/04
6 Snap ring D.25 DIN 471
7 Nut M10 DIN 934
8 Screw HH M10x55 DIN 931
9 Roller arm 047/04
10 Roller 049/04
11 Vice handwheel 029/03
12 Hexagon socket grub with cone point M10X10 DIN 914
13 Vice spring 021/31
14 Hexagon socket grub with cone point M8X10 DIN 914
15 Vice bearing flange 020/31
16 Cage AxK 30 47 060/31
17 Fifth wheel AS 3047 061/31
18 Stop bush 025/03
19 Qiler D.6
20 Vice lever 007/31
21 Vice 008/03
22 Qil dram plug 3/8”
23 Qil lever plug 3/8”
24 Head 003/07
25 Head lever 024-A/07
26 Head lever handle 046/05
27 Disk
28 Disk nut 030/06
29 Disk flange 020/07
30 Snap ring D.45 E
31 Disk movable guard 012/07
32 HSHC screw M6x14 DIN 912
33 Divider 026/07
34 Water pipe
35 Disk guard 011/07
36 HSHC screw M6x16 DIN 912
37 Movable blade cover rod 016/04
38 HSHC screw M8x20 DIN 912
39 Fixed blade cover rod 016/06
40 Dowel M10x45 DIN 914
41 Front motor flange
42 Motor casing
43 Key 5x5x35 DIN 6604
44 Bearing 6205 22 020/19
45 Spring ring D.18 DING6799
46 Bearing 629 043/05
47 Snap ring D.9 E DIN 471
48 Pump carrier 003/05
49 HSHC screw M4x12 DIN 912
50 Hexagon lock nut M20 DIN 936
51 Washer x M6 DIN 125/A
52 HSHC screw M6x20 DIN 912
53 AC Pump 041/05
54 Water pipe
55 Filter FB 1 045/05
56 Fan guard
57 Fan
58 Rotor
59 Stator
60 HSFHC Screw M8X30 DIN 7991
61 Wascher
62 HSFHC Screw M6X20 DIN 7991
63 Oil retainer 30-47-7 067/04




64 Bearing 3205 065/04
65 Snap ring D.52 | DIN 472

66 Worm screw spacer 018/07
67 Worm screw 020/04
68 Self-locking ring-nut M20x1

69 Bearing 6302 044/03
70 Helical gear 015/07
71 Self-locking ring-nut M35x1,5

72 HSFHC screw M10x16 DIN 7991

73 Washer 067/31
74 Countervice right jaw 016/19
75 Countervice 003/19
76 Nut M16 DIN 936

77 Bar stop 004/05
78 Bar stopping rod 031/05
79 Handwheel D.40 M8x25 077/25
80 Water pipe

81

82

83 Bench tap 042/05
84

85

86

87 Crucible 021/21
88 Bench lever 002/06
89 Belleville washer 50x25,4x2 DIN2093

90 Selflocking ring nut 32x1.5

91 Dowel M8x10 DIN 916

92 Key 6x6x40 DIN 6604

93 Disk shaft 019/07
94 Qil retainer 50/65x8

95 Qil filling cap 3/8”

96 Left vice jaw 032/03
97 Cutting angle device

98 Left countervice jaw 015/19
99 Dowel M8x25 DIN 914

100 Nut M8 DIN 934

101 Vice gib 031/03
102 Fast clamping vice screw 033/03
103 Support plate of low voltage control 048/21
104

105

106

107

108 Nut M12 DIN 936

109 HH screw M12x30 DIN 933

110 Dowel M8x10 DIN 914

111 Head gear 024/19
112

113

114 Countervice pin 022/07
115 Rotating plate 007/19
116 Head pin 057/07
117 Qiler D.6

118 HSCH screw M6x60 DIN 912

119 HSCH screw M8x20 DIN 912

120 Washer

121 HSHC screw M10x20 DIN 912

122 Rear motor flange

123 Washer

124 Couter-vice fastening bracket 031/19
125 Release lever M8x20 025/21
126 Sphere D. 30 FM 10 082/14
127 Positioning pin 022/21
128 Nut M10 DIN 936

129

130

HH screw M12x80 DIN 933




131

132 Washerx D.6 DIN 125/A

133 Stake D.9x18

134 Hexagon nut medium M10 DIN934

135 Eye tie rod M10x50 043/31
136 Hexagon nut medium M12 DIN934

137 Eye tie rod M12x50 035/38
138 Return spring 030/07

139 HH screw M10x25 DIN 931

140 Washer D.10_DIN 125/A

141 Fixed antifraze bracket 039/03
142 HSHC screw M8x20 DIN 912
143 Movable antifraze bracket 028/05

144 Washer D.8 DIN 125/A

145 HSFHC Screw M6X16 DIN 7991

200 Box 066/90
199 Cover box 067/90
201 Plate 069/90
202

203 Changeover switch 011/90

204 RH screw M4x14 7981

205 HSHC screw M4x6 DIN 912

206

207

208 Emergency button 085/90
209

210 Remote controlied switch 032/90
211 Thermal relay 053/90
212

213 Earth connection bar

214 RH screw M4x14 DIN 7981

215

216

217 Transformer 20 VA 042/90
218 Micro switch of handle 028/90

219 HSFHC screw M4x8 DIN 7991

220 Electrical cable 2x1

221 RH screw M2,9x13 DIN 7981

222 Button




[CAPACITA’ DI TAGLIO - CUTTING CAPACITY - NEW 350]

CAPACITA’ DI TAGLIO -
smegasn - sasses @ | O 7
90° 60 110|100 x 100 155 x 80
45° 55 90 85 x 85 90 x 85

[SCELTA DEL DISCO - BLADE SELECTION]

Diametro - Diameter
Diametre - Durchmesser 200 225 250 275 300 315 350
Spessore - Thickness
Epaisseur - Dicke 1.8 1.8 2 25 25 25 3
b=10-80 t 3 3 3 3 3 3 3
g=<2 4 200 230 250 280 300 320 350
b;jg—_io t 5 5 5 5 5 5 5
d=10-18 z 130 140 160 170 190 200 220
bg_Zl?_-%O t 8 8 8 8 8 8 8
d=18-30 z 80 90 100 10 120 120 140
t 10 10 10 10 10 10 10
d-30-40 z 60 70 80 90 90 100 110
d>40 t / / / 12 12 12 12
z / / / 70 80 80 90

Si garantisce il funzionamento otfimale della vite-corona ufilizzande dischi con fori di trascinamento.
Best performance of worm screw worm wheel gearing is guaranteed when circular saw blades with drawing-holes are used.
Nous garantissons le bon fonctionnement de la vis et couronne seulement si l'on emploie des fraise-scies avec frous d'entrainement.

Die verwendung von Sageblattern mit Mitnehmerlochern sichern den guten Betrieb der Schnecke und des Scheckenkranzes.

b= diamefro esterno/altezza (tubi) - outside diameter/height (pipe)
diametre extérieur/hauteur

d= diametro/altezza (pieni) - diameter/height (solid)
diametre/hauter (plein) - durchmesser/hche (voll)
g= spessore del tubo - pipe thickness
epaisseur du tube - rohrdicke
t= passo dentafura - toothing pitch
pas denfure - enifernung verzahnung
z= numero di denti - number of teeth
numero de dents - zahnnummer



MOVIMENTAZIONE TRASPORTO
HANDLING AND TRANSPORTATION

[T

V7T 7L77TLT7 77777/ I7T/ITIIII7T /S 77 TSP 2277 777S 777V PT IV T TS 7T TIRITLII TS LTI A EDTISTZ I ITTTHT T TSI 7SS 7, SPTT/ITTLI777 /227 /777777

T T

CTTISTTTLIZIILFT TSI TILTT TSI TT IS TT T E DT TS ATT TSI TT ISP IS TT TSI TS ST I T FTTIATT TS ZTT I AT T TS TS ST T TS A TTI S DT T 7T TSI TZTATT TSI TTIIPT TSI F L5



1745

DIMENSIONE D'INGOMBRO E INSTALLAZIONE
Overall dimensions and installation
Dimensions hors~tout ef installation
Aussenabmessungenund installation

Dimensiones maximas extremas e instalacion

500

[Tp]

D~

O

4

Q
o &

B~

! 560 ‘
960
985
..
76 260
] 77 ,
78 =
. Ty o
N
@ o
520
1005
125




203 202 209

210 217 205 203

204

N\

=\

201

Va
3/

208

218

26

N
A 199
20008 ] | moa [
D DD
N |9 D
ool
ol o] @& BI [4]
8 N -
(| o;
260 214
21 208

Cassetta Impianto elettrico
Electric Box

Boite Electrique
Schaltkasten

Caja Electrica

221

222




| suosiasy

DWAYIS N

onds

OOV

gy ey

AXNojood

pully

70-904Z

0jog

- Q4T SHl - 05z 31
:DUIYIIDW|

10]|3pOK

02444313 DWBYIS

SNOIZIIDS 30

aunIzIISaQ

ojog

~aody /3 [oypdypop] A3y

ZH 0S 00Y HOA - (L'Y/TY) E9/18'7 ¥
(Z/8%) TS A ~ (E'E/SD) £/2 dM
(008Z/00%1) 00%L/00L WdY @ VRV HOLOW

0GE MIN "M

ZH 05 007 HI0A - (5'G/7) 9/S'Y V¥
V6’V 1 ZEL MY - 92 /7 8 dH
(008Z/00%L) 00%/00L WdY * VWV 3HOL0W

GLE MIN "W

ZH 0S 007 HOA - (G§'S/Y) 9ISy ¥
16 1 ZEY WA - 9T/ B dH
{008Z/0071)0071 /004 HdY * YHVT JHOLOH

0E Sdi "

ZH 0S5 007 HOA - G'E/9C ¥
SHiLL W -Z /Gt dH
(00BZ/00%4) 0OG7L/004 WY * YHYT JHOLOW

GLZ SdYL ™ WM

ZH 0S 007 HOA - €€/ ST V
2E'L 4 S60 MM - 8L 7 E'L dH
008Z / 007} WY - YHYT JHOLOW

0582 31  *W

W

3]

81

40

9N

0J0Ri3L 3T

IOLLMATTIL

WOt

VITONVH 3HOLLNUYILNIOUIIN

28s

03SKI 3HOLOW FWOLYLAWKOD

Zs0

zvl WA

¥4

12

2a

oY (14

H

1

AYZ=SA

ACOY-0EZ~dA

YAOZ

L

vyy3L
10 yuyve

3d
(o]
(o]
(o]

ZH 05

_ 1
A 0O0% X E

(OHID3A OdIL) d4€ 05 / 007A




DWBYIS oN

Y0-9042 piog

OLSHL ~ S/ZSHL - 0SZAL
00YYL = OSEMIN - GIEMIN OUIION
DRLYINOYL _ :0]1apojy

031144313 DwaYdS

*ANQIZIMDS 30

auoizuasaq ] oyoq | -addy/ ) [eioaijpan|Asy

ZH QS OKZ 1OA - 76l V
TZ AN - EdH
0182 WdY * VRV JHOLOK

007Vl *W

ZH 05 OFEZ HOA - G V
S1 MY -2 dH
007L WM : YWY 3HOLOHW

0GE MIN "W

ZH 05 OEZ {PA - G0L V
Gl MY - Z dH
0074 HdH ¥ YWV JHOLOW

GLE MaN  * W

ZH 05 OEZ WIOA - S04 ¥
S MY -2 dH
007 HdY * VWY HOLOW

OE SYl "W

ZH 05 OEZ WOA - 68 ¥V
VLMY - S dH
0074 WdY ¢ YWV JHOLOW

G/LZ Sl *W

ZH 05 OEZ IIOA - SG V
60 MM - Tt dH
007 WdY : VWV 34010W

06 3L "W

-2

(120]

tA
n

[ASY

[¢{ 1] i 0

L3 dl

3 3

v

134

s
[ I oNbos ;"
1 { | BUOISIABY oS dyrijod
AXNOJOO] DUty
1/ O ooMEaL 130 | g

SHOLLNMIAN3L WA

VIONVH FHOLLABUILNIONHIHN (4

0JSK1 UOLOW SUCLLIMRALNI IS0

W

3d
"7 Q

ACOA A A7Z=SA
AOEZ-0~dA
IS VAOZ

\</ .
L

[ ¢4 ]

a1
17

[1e

vad3l
A vyyve

O 0 O O

21

2

(3]

ZH 0§
AOEZ X Z

(OHII3A Odil) b 05 /7 OEZA




137

134 135

136

122 57 56

42 59 58
4

41

128 40

m

m N
N ~

/ \\.I[\Itt\l:t\.l_ _l,six,,\\/\\\/ (o)} D~ N N
~/ Voo m
IR . \ 0

llllllllllllll = A O - O Ne) _
T | 298y \ ety o
\ / © X ¢ o~
/ N
|—, Al
i / S
/ Q- ’
/W o
N
4. A g AN =
SN Ve | % \4 2N
| /
( LN \ W +

AT 1 o
T N\ = " <

"E
AR
\%%

65

50 95 66

m
e}
/ Ne} =
L
<
7 O
)
|m.lw/ B
A\ WMM / !
// - 4%
> /
~ /
N N O N O M N O O
\ M MM MM MmN N
<« A
N\ o~
N W‘ ~N
3% ] tn
T~ \
/H/ 7 -
(o)) STy N O m 8]
Ne) O N OV I a

DIS. 6



20 19 140 72 21 73 140 72 62 96 98 75 115

1 B
12
61 \
°0 ) —
INER
DIS. 7 5

B 16 17 18 14 13 45 102 4 2 3 90 91 114 88

21 124 125 9% 6 7 8

i — +]
/,118
M=
z /Q o[
——i= |
143 [ ——i gi
100 —w— - {= i \;E¥fff - }L
99— v n
/ i 4
1447 L /)
® 4
142
/ N\ =

DIS. 8
74 126 127



Dis./Draw. 9




